
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 
CHECKLIST 

 

Complete and submit this checklist with the application. 
 

APPLICANT: Corix Utilities (Texas) Inc. 

PERMIT NUMBER: WQ0013977001 

Indicate if each of the following items is included in your application. 
 

 Y N  Y N 

Administrative Report 1.0  ☒  ☐ Original USGS Map  ☒  !"

Administrative Report 1.1  ☒  !" Affected Landowners Map  ☒  !"

SPIF  ☒  !" Landowner Disk or Labels  ☒  !"

Core Data Form  ☒  !" Buffer Zone Map  ☒  !"

Technical Report 1.0  ☒  !" Flow Diagram  ☒  !"

Technical Report 1.1  ☒  !" Site Drawing  ☒  !"
Worksheet 2.0  ☒  ☐ Original Photographs  ☒  !"

Worksheet 2.1  !"  ☒ Design Calculations  ☒  !"
[...]
Domestic Wastewater Permit Application, Technical Reports 

Page 27 of 80  

Yes !" No ☒ 

If yes, attach the completed Application for Permit for Beneficial Land Use 
of Sewage Sludge (TCEQ Form No. 10451) 

Attachment: Click here to enter text. 
 

B. Sludge processing authorization 

Identify the sludge processing, storage or disposal options that will be 
conducted at the wastewater treatment facility: 

 !" Sludge Composting 

 !" Marketing and Distribution of sludge 

 !" Sludge Surface Disposal or Sludge Monofill 

If any of the above sludge options are selected, attach a completed 
DOMESTIC WASTEWATER PERMIT APPLICATION: SEWAGE SLUDGE 
TECHNICAL REPORT (TCEQ Form No. 10056). 

Attachment: Click here to enter text. 
 
 

Attach a solids management plan to the application. 
Attachment: Solids Management Plan 

The sewage sludge solids management plan must contain the following 
information: 

• Treatment units and processes dimensions and capacities 
• Solids generated at 100, 75, 50, and 25 percent of design flow 
• Mixed liquor suspended solids operating range at design and projected 

actual flow 
• Quantity of solids to be removed and a schedule for solids removal 
• Identification and ownership of the ultimate sludge disposal site 
• For facultative lagoons, design life calculations, monitoring well locations 

and depths, and the ultimate disposal method for the sludge from the 
facultative lagoon 

An example of a sewage sludge solids management plan has been included as 
Example 5 of the instructions. 

Section 7. Sewage Sludge Solids Management Plan (Instructions 
Page 69) 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 28 of 80  

DOMESTIC TECHNICAL REPORT WORKSHEET 2.0 

RECEIVING WATERS 

The following is required for all TPDES permit applications 
 

  Section 1. Domestic Drinking Water Supply (Instructions Page 73)  
Is there a surface water intake for domestic drinking water supply located 
within 5 miles downstream from the point or proposed point of discharge? 

Yes !" No ☒ 

If yes, provide the following: 
Owner of the drinking water supply: N/A 

Distance and direction to the intake: N/A 

Attach a USGS map that identifies the location of the intake. 

Attachment: N/a 
 
 

Does the facility discharge into tidally affected waters? 
 

Yes  No ☒ 

If yes, complete the remainder of this section. If no, proceed to Section 3. 

 
A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: N/A 
 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

Yes !" No ☒ 

If yes, provide the distance and direction from outfall(s). 
 

Section 2. Discharge into Tidally Affected Waters (Instructions 
Page 73) 

N/A 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 29 of 80  

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

Yes !" No ☒ 

If yes, provide the distance and direction from the outfall(s). 
 

 

  Section 3. Classified Segments (Instructions Page 73)  
Is the discharge directly into (or within 300 feet of) a classified segment? 

Yes !" No ☒ 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 
 
 

Name of the immediate receiving waters: Click here to enter text. 
 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

 ☒ Stream 
 

 !" Freshwater Swamp or Marsh 

 !" Lake or Pond 

Surface area, in acres: Click here to enter text. 
 

Average depth of the entire water body, in feet: Click here to enter 

text. 

Average depth of water body within a 500-foot radius of discharge 
point, in feet: Click here to enter text. 

 !" Man-made Channel or Ditch 

N/A 

Section 4. Description of Immediate Receiving Waters 
(Instructions Page 75) 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 30 of 80  

 !" Open Bay 

 !" Tidal Stream, Bayou, or Marsh 

 !" Other, specify: Click here to enter text. 

 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the 
following. For existing discharges, check one of the following that best 
characterizes the area upstream of the discharge. For new discharges, 
characterize the area downstream of the discharge (check one). 

 ☒ Intermittent - dry for at least one week during most years 
 

 !" Intermittent with Perennial Pools - enduring pools with sufficient 

habitat to maintain significant aquatic life uses 

 !" Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for 
new dischargers). 

 !" USGS flow records 

 !" Historical observation by adjacent landowners 
 

 ☒ Personal observation 
 

 !" Other, specify: Click here to enter text. 

 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within 
three miles downstream of the discharge point. 

N/A 
 
 
 
 
 
 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of 
the discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 31 of 80  

Yes ☒ No !"

If yes, discuss how. 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 32 of 80  

 
 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather 
conditions. 
Creek is normally dry. 

 
 
 
 
 
 

Date and time of observation: December 14th, 2018 

Was the water body influenced by stormwater runoff during observations? 
 

Yes !" No ☒ 

 

 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed 
discharge site influenced by any of the following? Check all that apply. 

 !" Oil field activities !" Urban runoff 

 !" Upstream discharges !" Agricultural runoff 

 !" Septic tanks !" Other(s), specify Click here to enter 

text. 
 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 
 

 !" Livestock watering !" Contact recreation 

 !" Irrigation withdrawal !" Non-contact recreation 

Intermittent creek enters Colorado River 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 74) 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 33 of 80  

 !" Fishing !" Navigation 



TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

Page 34 of 80  

 !" Domestic water supply !" Industrial water supply 

 !" Park activities !" Other(s), specify Click here to enter 

text. 
 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the 
receiving water and the surrounding area. 

 ☒ Wilderness: outstanding natural beauty; usually wooded or unpastured 
area; water clarity exceptional 

 !" Natural Area: trees and/or native vegetation; some development 

evident (from fields, pastures, dwellings); water clarity discolored 

 !" Common Setting: not offensive; developed but uncluttered; water may 

be colored or turbid 

 !" Offensive: stream does not enhance aesthetics; cluttered; highly 

developed; dumping areas; water discolored 



 

Domestic Technical Report 1.0 – Attachment: Treatment Process Details 
 

Treatment Process Description 
 

Phase I: The overall treatment process for Phase I will incorporate an MBR design with a 
rated treatment capacity of 0.250 MGD. Influent into the system will first pass 
through a primary, rotary drum screen before entering an equalization tank (EQ 
Tank). From the EQ tank, wastewater will be pumped to the MBR process train 
including an anoxic basin, an aeration basin and separate MBR Cassette tanks. 

 
From the EQ tank, screened wastewater will be pumped through a secondary 
drum screen located over a mechanically mixed anoxic tank at the front of each 
MBR process train where it is mixed with return activated sludge from the 
membrane basins. From the anoxic tank, mixed liquor is pumped into an aeration 
basin. Mixed liquor will cascade by gravity from the aeration basin into a 
membrane basin. Wastewater will then be filtered through ultrafiltration 
membranes. Permeate from the membranes will be treated with UV disinfection 
before exiting the system at the discharge point. 

 
Waste activated sludge from the system will be cycled through a separate holding 
tank (Sludge Holding Tank), where it will be intermittently removed and disposed 
of. All aspects of the MBR system design will comply with TCEQ 30 Chapter 
217.157 (Membrane Bioreactor Systems). 

 
The existing 0.05-mgd package plant will be demolished after commissioning of 
Phase I. 

 
Phase II: The second phase will add another 0.250 MGD MBR process train in parallel 

with the first. The discharge from the primary screen will be routed through a 
flow splitter structure to allow controlled flow splitting or isolation of each train. 

 
 

Additional Facility Features: 
• System Redundancy and Reliability 

o Each MBR treatment train contains at least one spare membrane cassette. For all 
phases of the project, the system can operate at peak flow with one membrane 
cassette per train out of service. 

o All pumps and blowers used throughout the process will maintain at least a 1.5X 
redundancy factor during operation. 

o Emergency/back-up power will be supplied by an on-site generator that will be 
designed to provide continuous and sufficient power to all process equipment (i.e. 
pumps, blowers, mixers, etc.) 

 
• Overflow prevention. 

o A peaking factor of 4.0 is used to assure adequate hydraulic capacity. 
o Pumping systems have been designed to operate at peak flow with the largest 

pump out of service. 
o All piping is sized to handle anticipated peak flows. 
o Overflow from open top basins will be caught and redirected to largest holding 

tank to further prevent any spill incidents. 



 

Treatment Unit Details 
 

Phase I: 
 

Treatment Unit Type # of Units Dimensions 
Headworks 1 21’ x 15’ L x W 
EQ Tank 1 25.5’ x 31.5’ x 19’ W x L x SWD 
Anoxic Tank 1 25.5’ x 11.0’ x 19’ W x L x SWD 
Aeration Tank 1 25.5’ x 34.0’ x 19’ W x L x SWD 
Aerated MBR Tank 1 25.5’ x 18.0’ x 19’ W x L x SWD 
Sludge Holding Tank 1 15.5’ x 15.2’ Dia. x H 

 
 

Phase II: 
 

Treatment Unit Type # of Units Dimensions 
Headworks 1 21’ x 15’ L x W 
EQ Tank 2 25.5’ x 31.5’ x 19’ W x L x SWD 
Anoxic Tank 2 25.5’ x 11.0’ x 19’ W x L x SWD 
Aeration Tank 2 25.5’ x 34.0’ x 19’ W x L x SWD 
Aerated MBR Tank 2 25.5’ x 18.0’ x 19’ W x L x SWD 
Sludge Holding Tank 1 15.5’ x 15.2’ Dia. x H 



 

KYNDWOOD WASTEWATER TREATMENT FACILITY 

FINAL PHASE 

 
 
 
 

MCKINNEY ROUGHS WASTEWATER TREATMENT FACILITY  
PROCESS FLOW DIAGRAM 

 PHASE I AND PHASE II (FINAL)  
 
 
 
 
 
 
 
 
 

INFLUENT IN 

 
 

EQUALLIIFZATTION 

STTAATNKION 

 
 
 

2ND 

 
MBR TRAIN 1 - PHASE I 

SCREEN 
 
 
 
 

PRIMARY 
SCREEN 

EQ 
TANK 

 
 
 
 
 

EQ 
TANK 

AX 
BASIN 

 

2ND 

SCREEN 
 

AX 
BASIN 

AERATION 
BASIN 

 
 
 
 
 

AERATION 
BASIN 

MEMBRANE 
BASIN 

 
 
 
 
 

MEMBRANE 
BASIN 

 
UV 

DISINFECTION 
 
 
 
 
 

UV 
DISINFECTION 

 

MBR TRAIN 2 - PHASE II 
 
 
 
 
 
 
 

PUMPS 

 
 
 
 

SLUDGE 
HOLDING TANK 

 
 

EFFLUENT TO 
DISCHARGE 

POINT 

 



 

TO CAMP SWIFT WWTP 
 
 

© Copyright 2020 - Integrated Water Services, Inc. - All Rights Reserved D:\_IWS\Ladshaw Tract\LadshawPFDs.dwg, 1/7/2021 1:11 PM B.E. 



 

 
 
 
 
 
 
 

EX. LIFT STATION TO 
BE EXPANDED 

 
OUTFALL 

 
 
 

 
 
 

EX. PACKAGE PLANT TO BE 
DEMO'D 

 
 
 
 
 
 
 
 
 

PHASE I UV 
 

PHASE I MBR TRAIN  
PHASE II UV 

 

PHASE II MBR TRAIN 
 
 

HEADWORKS 
 
 
 
 
 
 
 
 
 
 
 

200'-0" 
 

PROPERTY LINE 
 
 
 
 
 
 
 
 



 

 
McKINNEY ROUGHS WWTP 
CORIX UTILITIES - TEXAS 
SITE PLAN 



 

 
 
 
 
 

Kimley>>>Horn 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

- 
IZZJ 

D 
D 
D 
D 
D 



 

 
 
 
 
 
 
 

Closure Plan: 
a. Construct and commission new treatment facilities while existing package plant remains in 

service, including new electrical service and new outfall immediately adjacent to existing. 
b. Bypass pump to new plant from manhole immediately upstream of the ex. lift station. 
c. Pressure wash all vessels and capture solids as required by TCEQ rules. 
d. Flush all old plant liquid lines and capture solids as required by TCEQ rules. 
e. Remove all sludge from all old units and dispose as required by TCEQ rules. 
f. Pressure wash walls and floors and disinfect with bleach. 
g. Remove all equipment, tanks, pumps, piping within 3-ft of ground surface, fittings, supports, 

hatches, ducts and metal stairs. 
h. Demolish concrete pads and dispose as required by TCEQ rules. 
i. Plug and abandon piping below 3-ft of surface in place. 
j. Restore grades and place gravel paving/parking in areas of old treatment plant. 
k. Restore existing road, fences and culverts 

 
 
 
 
 
 
 
 
 

DEMO UV SYSTEM 
DEMO SS TANK 

DEMO BLOWERS 

DEMO WOODEN LAB BLDG 
DEMO FRP TANK 

 
 
 
 

DEMO BLOWERS + 
CONTROL BLDG 

 
DEMO ODOR CONTROL UNIT 

 
 

SLUDGE  
HOLDING 

TANK 

 
 

REPLACE PUMPS AND 
CONTROLS FOR NEW PLANT 

CUT AND PLUG 4" PVC 
 
 

DEMO PACKAGE PLANT 
 
 
 

CUT AND PLUG 4" PVC 
 
 

NEW 10" FORCE MAIN TO 
NEW PLANT HEADWORKS 

 

DEMO PUMP STATION 
 

DEMO PACKAGE DISC FILTER 
 
 

McKINNEY ROUGHS WWTP 
EXISTING PLANT CLOSURE PLAN 

PRELIMINARY SUBMITTAL 
This document is released for review purposes only under 

the authority of Troy R. Hotchkiss, TX PE 83289 of 
Integrated Water Services, Inc, TBPE F-15238 . 

07/12/2022 9:37:42 AM 

X X X X 

X 

X 
X X 

X X 



 

 
 
 
 
 
 
 

McKinney Rough Major Amendment 
Domestic Technical Report 1.0 - Section 7 

Pollutant Analysis of Treated Effluent 



Page 1 of 12 Friday, July 8, 2022 5:02:20 PM 

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services. 

 

 
 
 

July 08, 2022 

LCRA Environmental Laboratory Services 
3505 Montopolis Drive 

Austin, TX 78744 
Phone (512)730-6022 

Fax (512)730-6021 

 
HALEY NUNN 
CORIX 
1812 CENTRE CREEK DR. 
STE 100 
Austin, TX 78754 
haley.nunn@corixtexas.com 

 
RE: Final Analytical Report Q2217183 

Attn: HALEY NUNN 

Enclosed are the analytical results for sample(s) received by LCRA Environmental Laboratory Services. Results reported herein conform to the 
most current NELAP standards, where applicable, unless otherwise narrated in the body of the report. This final report provides results related 
only to the sample(s) as received for the above referenced work order. 

 
Thank you for selecting ELS for your analytical needs. If you have any questions regarding this report, please contact us at (512) 730-6022 or 
environmental.lab@lcra.org. We look forward to assisting you again. 

 

Authorized for release by: 
 

 
Jason Woods 
Account Manager 
jason.woods@lcra.org 

 

Enclosures: 



Page 2 of 12 Friday, July 8, 2022 5:02:20 PM 

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services. 

 

LCRA Environmental Laboratory Services 
3505 Montopolis Drive 

Austin, TX 78744 
Phone (512)730-6022 

Fax (512)730-6021 
 
 

Workorder: Q2217183 
Workorder Description: CORIXMCKINNEYSUB_06222022 

Client: 
Profile: 

Sampled By: 

CORIX 
MCKINNEY ROUGHS WEEKLY SUB 

HALEY NUNN 

Report To: HALEY NUNN 
CORIX 
1812 CENTRE CREEK DR. 
STE 100 
Austin, TX 78754 

 

 
 

 
Lab ID 

 
Sample ID 

 
Matrix 

 
Method 

 
Date Collected 

 
Date Received 

Analytes 
Reported 

Q2217183001 OUTFALL AQ SM5210B CBOD 06/22/2022 11:00 06/22/2022 12:36 1 
 
 

 

MRL - Minimum Reporting Limit 
LOD - Limit of Detection 
ML - Maximum Limit - Client Specified 
MCL - Maximum Contaminant Level 
LOQ - Limit of Quantitation - Client Specified 
DF - Dilution Factor 
[...]
Nitrogen, Kjeldahl, Total mg/L 0.2 0.221 111.0 70 - 130  

Quality Control Results 



Page 16 of 19 Friday, July 1, 2022 9:14:23 AM 

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services. 

 

LCRA Environmental Laboratory Services 
3505 Montopolis Drive 

Austin, TX 78744 
Phone (512)730-6022 

Fax (512)730-6021 
 
 

 

Lab ID Sample ID Prep Batch Prep Method 
Q2217180001 OUTFALL 

 

Q2217180001 OUTFALL 
 

Q2217180001 OUTFALL 
 

Q2217180001 OUTFALL 
 

Q2217180001 OUTFALL 
 

Q2217180001 OUTFALL 
 

Q2217180001 OUTFALL 
 

Q2217180001 OUTFALL WETP/6147 E365.4 Water Prep 
 

Q2217180001 OUTFALL WETP/6146 E351.2 Water Prep 

QC Cross Reference 
MIC/6780 - SM9223B, IDEXX 

ORG/10961 - E1664A, O and G, Gravimetric 

WET/26639 - E300.0, Anions 

WET/26642 - SM2540C, TDS 

WET/26657 - SM2540D, TSS 

WET/26658 - E350.1 NH3-N by SemiAuto Col 

WET/26675 - SM2320B, Alkalinity 

WET/26679 - E365.4 Phosphorus, Total 

WET/26686 - E351.2 TKN by SemiAuto Col 



Page 17 of 19 Friday, July 1, 2022 9:14:23 AM 

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services. 

 

LCRA Environmental Laboratory Services 
3505 Montopolis Drive 

Austin, TX 78744 
Phone (512)730-6022 

Fax (512)730-6021 
 
 
 
 
 
 
 



Page 18 of 19 Friday, July 1, 2022 9:14:23 AM 

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services. 

 

LCRA Environmental Laboratory Services 
3505 Montopolis Drive 

Austin, TX 78744 
Phone (512)730-6022 

Fax (512)730-6021 
 
 



Page 19 of 19 Friday, July 1, 2022 9:14:23 AM 

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

End of Report 

LCRA Environmental Laboratory Services 
3505 Montopolis Drive 

Austin, TX 78744 
Phone (512)730-6022 

Fax (512)730-6021 



 

MAY    2022.McKinney Roughs WWTP 
 
 
 
 

Date 

 
 

Daily Flow 
MGO 

EH. 
Di ssolved 

o ygen 
mofl. 

 
 
 
 

Elf.pH 

 
C BOD I 
8005 
mg/L 

ceoo 
/BOOS 
LBSJOay 

 
 

TSS 
mg/l 

 
 

TSS 
LBS/Day 

 
 

Ammonia, 
Nitrogon 

 
 

Am m o nia 
lsb /d.:.y 

 
 

Ph 0$ p h OnJ$ 
mg /I. 

 
 

Phosphorus 
tb$/ d.)y 

 
 

Chlorine 
R u i du 311 

 
E.Coll 
Result,$/ 
Month 

  
E-Coll 
ltes ults l 
Wee.k 1 

 
e-eon 
lte sults/ 
Week2 

 
E•Coll 
Resull s/ 
Wee1c3 

 
E-Coll 
Resu lts/ 
Week 4 

 
E.Coll 
Resu lts/ 
Week S 

1-Ma y-22 0.00957 3                  

2-May -22 0 .009 374            1 1     

3-May-22 0.018323 7.36           1 1     

4-May-22 0.013699            1 1     

5-May-22 0.010828   1.0 0.090 5.5 0.497 1.00 0 0.09 0 0.710 0.064  1 1     

6-May-22 0.011887            1 1     

7-May-22 0.009182                  

8-Ma y-22 0.012900                  

9 -Ma-y 22 0.01 435 4            1  1    

10-May- 22 0.0146 10 7.67           1  1    

11-May-22 0.016824  8.02 1.2 0.168 3.4 0.4 77 1.00 0 0.140 1.070 0. 150  1  1    

12 -Ma y-22 0.0 10572            1  1    

H- May-22 0.01 3560            1  1    

14- May -22 0.006853                  

15-M ay- 22 0.009844                  

16-May-22 0.011531            1   1   

17-Ma:,i- 22 0 .01 03 96 7 . 30           1   1   

1 8- May-22 0.012100   1.0 0.101 2. 3 0.232 1.000 0.101 0.590 0.-060  1   1   

19 -May-22 0.009022            1   1   

20-May-22 0.000776            1   1   

21-Ma-y 22 0.006110                  

22-Ma-y 22 0.009704                  

23-Ma-y 22 0.014442            1    1  

24-May-22 0.010176 7.83           1    1  

25-Moy.22 0.012729   1.0 0.106 1.0 0.106 1.000 0.106 0.340 0.036  1    1  

26-May-22 0.005581            1    1  

27-May-22 0.006386            2    2  

28-May-22 0.003319                  

29-May-22 0.006320                  

30-May-22 0.006719            1     1 

31•May-22 0.00656e 7.32           1     1 

# Samples    4...0,  4  ... •  4  0       

Tot I 0.l 222S0 31.4-8   o,..c S7S4 , 2. 20 , 1 31200,,  0 .4 31 6,92 2 .710 (1.11 (1        

Minimum 0.Q033 19 7.') e.0 2 1.0 O.OIX>.306 1 .00 0 .1 (1616,0 1 .00 o.o,oJ<Hi 0,340 ,(103'  ' 1 ' 1 1 1 

M:a... imum 0 ,0 1 8323 7 . 83 8 .0 2  0 , 1S$3 7S 5. 50 0 ,.4'9fi$8Q 1.00 0.140312 1.070 0. 15(1  2 ' ' ' ' 1 

A119 mg 1\. 0 .01 0 3$, S ,.so 1 .02  0 .11 6-438 3 .0 5 0 . 328001 1 .00 0 , 1 4031 2 0 .$78   1.0320 1 1 .0 0000 t .OO<IOO f. O(IOMI 1.14870 1.410000 

Oi 1ly A11g 
tbl/'lll31y 

     
0 .116'1 
38 

  
0 . 328001 

  
0, 10 !M2J 

 
0.077 

       



 

Attachment L 

Written Statement 

0 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

McKinney Rough Major Amendment 
Domestic Technical Report 1.0 - Section 9 

Written Statement 

0 
 
 
 
 
 
 
 
 

0 



 

 
Wastewater 
Residuals 
Management, LLC 

 
 
 
Waste Stream Acceptance 

Austrn Wastewater Processing Facility 
826 Linger Ln 

Austin, Texas 78721 
(512) 973-8484 

 

Wastewater Residuals Management, LLC, an affiliate of Wastewater Transport Services, LLC, owns and operates 
the Austin Wastewater Processing Facility. This facility has been permitted by the TCEQ and assigned permit 
number MSW 2384. The disposal facility is expected to be open for at least the next 5 years. 

 
The facility has been permitted as a Centralized Waste Treatment Facility able to revice to receive the following 
categorical and non-categorical waste streams: 

 

• Wastewater Treatment Plant Sludge 
• Water Treatment Plant Sludge 
• Leachate 
• Septic 
• Sanitary Sewer 
• Storm Water 
• Food Service Grease 
• Car Wash Grit Trap 
• Other Class II Non-Hazardous Liquid Waste 

 
***Please note that analytical may be required before the waste stream will be accepted. 

 
Wastewater Residuals Management, LLC agrees to accept any of the above waste streams from 
the below listed generator. 

 
 

Generator: 

Identifying Info: 

McKinney Roughs WWTP 

 
 
 
 

Cory R. Juby 
Environmental Compliance 

 
Wastewater Residuals Management reserves the right to discontinue acceptance of the below mentioned waste at any 
time. 



 

Domestic Technical Report 1.1 – Attachment: Nearby Domestic WWTFs 
 
 
 
 
 
 
 
 

 
 
 
 
 

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Map ID# Plant Name Permittee Permit Number 
1 DOUBLE EAGLE RANCH WWTF CORIX UTILITIES TEXAS INC (CN604520213) WQ0014833-001 
2 WINDMILL RANCH WWTP CORIX UTILITIES TEXAS INC (CN604520213) WQ0014303-001 

1 

3-Mile 
Radius 

2 

McKinney Rough 
WWTP 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

McKinney Rough Major Amendment 
Domestic Technical Report 1.1 - Section 4 

Design Calcs 



 

Domestic Technical Report 1.1 – Attachment: Design Calculations 
 

All phases of the treatment facility will be designed according to the requirements of 30 TAC 
Chapter 217 (Design Criteria for Domestic Wastewater Systems) 

 
Influent Wastewater Quality Characteristics – The raw sewage characteristics used for design 
purposes in both Phase I and Final Phase are as follows: 

 
Parameter Concentration 

BOD5 300 mg/L 
TSS 250 mg/L 
TKN 90 mg/L 
TP 10 mg/L 

 
 
Phase I Influent Flow Characteristics – The Phase I facility process and hydraulic design flows 
are as follows: 

 
Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qavg) 250,000 174 
Peak 2-Hour Flow (Qpk) 1,000,000 695 

 
Loading Pounds Per Day 

BOD5 938 
TSS 782 

 
 

Phase II Influent Flow Characteristics – The Phase II facility process and hydraulic design flows 
are as follows: 

 
Flow Gallons Per Day Gallons Per Minute 

Average Daily Flow (Qavg) 500,000 344 
Peak 2-Hour Flow (Qpk) 2,000,000 2,083 

 
Loading Pounds Per Day 

BOD5 1,876 
TSS 1,564 



 

 

Process Design – The treatment facility will be designed to produce an effluent quality that 
complies with the proposed permitted parameters: 

 
Parameter Concentration 

BOD5 5 mg/L 
TSS 5 mg/L 
TKN 2 mg/L 
TP 1 mg/L 

 
 
Treatment Unit Information: 

 

Primary Screen 
• Rotating Drum Screen – Perforated Plate (2mm) 
• Hydraulic Capacity – 2.0 MGD 
• Screen Material – AISI 304 SS 

 
Flow Equalization Basin, each phase 

• Concrete Tank; 25.5’ x 31.5’ x 19’SWD = 114,000-gal (~ 11.0 hrs HDT) 
 
Anoxic Basin, each phase 

• Concrete Tank; 25.5’ x 11.0’ x 19’SWD = 114,000-gal (~ 3.8 hrs HDT) 
 
Aeration Basin, each phase 

• Concrete Tank; 25.5’ x 34’ x 19’SWD = 114,000-gal (~ 11.8 hrs HDT) 
 
Sludge Holding Tank 

• FRP Tank 
• Dimensions – 15.5’ Dia. x 15.2’ Height (20,000-gal capacity) 

 
Sludge Press 

• Dimensions – 25’ Width x 40’ Length 
• Treatment Capacity – 2 dry tons per day 

 
 

Treatment Unit Type # of Units Dimensions 
Headworks 1 21’ x 15’ L x W 
EQ Tank 2 25.5’ x 31.5’ x 19’ W x L x SWD 
Anoxic Tank 2 25.5’ x 11.0’ x 19’ W x L x SWD 
Aeration Tank 2 25.5’ x 34.0’ x 19’ W x L x SWD 
Aerated MBR Tank 2 25.5’ x 18.0’ x 19’ W x L x SWD 
Sludge Holding Tank 1 15.5’ x 15.2’ Dia. x H 



 

Facility Design Features 
 

1. Excessive Inflow 
a. A peaking factor of 4.0 is used to ensure adequate hydraulic capacity. 
b. Pumping systems have been designed to operate at peak flow with the largest 

pump out of service. 
c. All piping is sized to handle anticipated peak flows. 
d. Overflow from open top basins will be caught and redirected to largest holding 

tank to further prevent any spill incidents. 
 

2. Emergency Power Requirements 
a. Emergency/back-up power will be supplied by an on-site generator that will be 

designed to provide continuous and sufficient power to all process equipment (i.e. 
pumps, blowers, mixers, etc.) 

 
3. Equipment Malfunction 

a. Each MBR train contains two membrane zones that exists as an extension of the 
pre-aeration (aerobic) zone. For all phases of the project, the system can operate 
at peak flow with one membrane cassette per train out of service. 

b. All pumps and blowers used throughout the process will maintain at least a 1.5X 
redundancy factor during operation. 

 
4. Facility Maintenance and Repair 

a. Equipment monitoring will take place for all process equipment and will record 
usage according to the appropriate metrics. Maintenance schedules will be 
developed per these metrics and manufacturer specifications. 



 

McKinney Rough Major Amendment 
Domestic Technical Report 1.1 - Section 5 

Windrose 
 
 
 



 

Domestic Technical Report 1.1 – Attachment: Sludge Management Plan 
 
(a) Dimensions and capacities of all sewage sludge handling and treatment units and processes 

include the following: 
 

For all Phases 
 

Treatment Unit Number of Units Dimensions Capacity 
Sludge Holding Tank 1 15.5’ x 15.2’SWD 54,000 gal 

 
 
(b) The amount of solids generated at expected increments of the design flows is provided in the 

following table: 
 

Sludge Production (Gal Per Day) 
Phase 100% 

Flow 
75% 
Flow 

50% 
Flow 

25% 
Flow 

Phase I 5,000 3,750 2,500 1,250 
Phase II 10,000 7,500 5,000 2,500 

 
(c) The plant, in all phases, is designed to operate at a mixed liquor suspended solids (MLSS) 

concentration of 12,000 mg/L. Adjustments will be made to maintain this MLSS concentration at 
lower flow rates. 

 
(d) For all phases, wet solids will be removed from the MBR to the holding tank as needed to 

maintain MLSS and SRT. Wet solids will be hauled and disposed of at the ultimate disposal site. 
 
(e) The ultimate disposal site will be Austin Wastewater Processing Facility, which is owned and 

operated by Wastewater Residuals Management LLC. Documentation of disposal will be 
recorded on a disposed weight basis. 


